SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

Band 255 SCS 15kHz

Lowest Channel / 6SC0 / QPSK

Lowest Channel / 6SC6 / QPSK
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Spectrum Emission Mask Standard: None
Tx Power 20.59 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.000 MHz __-575.000 kH 3.000 krz 162506 GHz ~56,34 dBm 433408
-575.000 kHz -230.000 kHz 3.000 kHz 1.62636 GHz -42,41 dBm -27.99 d&
-230.000kHz | -115.000kHz | 3.000 kkiz 162647 GHz -14.50 d8m -10.09 d&
115000 kHz | 230,000 k 3.000 kHz 162672 GHz -35.07 dém -30.65 d&
230.000kHz | 575.000k 2.000 kHz 1.62685 GHz -48.09 dBm -33.68 d8
575.000 kHz 1.000 MHz 3.000 kHz 162718 GHz -56.40 dBm -43.40 dB
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CF 1.6266 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

Spectrum Emission Mask
Tx Power 20.51 dBm

RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz __-575.000 kHz | 3,000 Kz 162584 GHz ~57.71 dbm ~78.22 d8 447108
575.000 kHz | -230.000kHz | 3.000 kHz 162634 GHz -49.30 dBm 59.80 d& -34.80 dB
230000 kHz | -115.000kHz | 3.000 kHz 162648 GHz -36.46 dBm 56.97 d& 31.97d8
115000 kHz | 230,000 kHz | 3.000 kHz 162672 GHz -0.68 dém 30.19d8 5.19 dB
230.000 kHz | 575.000 kHz 1.62683 GHz 2,00 deém 62.50 d8 -27.50 dB
575.000 kHz 1.000 MHz 162721 GHz -55.97 dBm _76.48 d -42.97 dB
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Middle Channel / 6SC0 / QPSK

Middle Channel / 6SC6 / QPSK
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CF 1.6435 GHz 1334 pts Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

fSpectrum Emission Mask

Tx Power 20.39 dBm RBW 3.000 kHz

Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | Atimit
-1.000 MHz __-575.000 kHz | 3.000 kHz 164269 GHz -55.52 dém 7591 d8 42,528
575.000kHz | -230.000kHz | 3,000 khz 1,64327 GHz -41.34 dBm $2.23d8 27.23d8
-230.000kHz | -115.000kHz | 3.000 kkiz 164338 GHz -10.67 dBm -31.06 d8 -6.06.d8.
115.000 kHz 164362 GHz -34.45 dBm S483ds 20.83 d8
230.000 kHz 164374 GHz -48.78 dBm 69.16 d8 -34.16 d8
575.000 kHz 164408 GHz -55.91 dBm _76.30 d& _42.91 dB
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CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.17 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Up | | __Frequency | PowerAbs | PowerRel | auimit |
~1.000 MHz 575,000 kHZ 1.64251 GHz ~57.39 dbm 423008
575,000 kHz | -230.000 kHz 164317 GHz -50.82 dem 3590 d8
230,000 kHz | -115.000 kHz 1.64338 GHz 3.05 dem 182248
115.000 kHz | 230,000 kHz 1.64362 GHz -10.03 dém -5.20dB
230,000 kHz | 575.000 kHz 164373 GHz -43.05 dém 282248
575.000 kHz 1.000 MHz 164417 GHz _56.22 dBm -43.22dB
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Highest Channel / 6SC0 / QPSK

Highest Channel / 6SC6 / QPSK

Spectrum 7
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CF 1.6604 GHz 1334 pts Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 20.32 dBm

Standard: None

Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Rangelow | Rangeup | Frequency | PowerAbs | PowerRel | alimit |
~1.000 MHz 1,65980 GHz ~55.04 dBm 75.36.d8 42.04d8
-575.000 kHz - 1.66016 GHz -41,58 dém -61.90 d8 -26.90 dB
-230.000 kHz | -115.000 & 1,66028 GHz 11,46 dém 3177d8 -6.77d8
115.000 kHz 230.000 kHz 1.66052 GHz -34.97 dBm -55.28 d8 -30.28 d&
230.000 kHz | 575.000 kHz 1.66065 GHz 49,15 dBm 50.45 d8 34.46 dB
575.000 kHz 1.000 MH2 166106 GHz 55,65 dBm 75.96 d 42.65 d&
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CF 1.6604 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 230.000 kHz

fSpectrum Emission Mask
Tx Power 20.40 dBm

RBW 3.000 kHz

Range Low | Rangeup | |__Frequency Power Abs Power Rel
-1.000 MHz __-575.000 kHz 1,65965 GHZ ~57.18 dbm 8ds -

-575.000 kHz -230.000 kHz 1.66010 GHz -48.9S dBm

-230.000 kHz | -115.000 kHz 1,66028 GHz -38.01 dBm

115.000 kHz 230.000 kHz 1.66052 GHz -13.78 dBm

230.000 kHz | 575.000 kHz 1,66063 GHz -43.15 dBm

575.000 kHz 1.000 MHz | 3.000 kHz 166108 GHz _55.96 dBm

L )|@ ] Ready

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG461108

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

N/A
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CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 19.93 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RBW | Frequency | PowerAbs | PowerRel | atimit |
3.000 krz 162599 GHz ~50.49 dém 0 374908
2 3.000 kHz 1.62637 GHz -38.92 dBm -23.85d8
-230.000 kHz 3.000 kkz 162648 GHz -19.60 dBm -1453d8
115.000 kHz 3.000 kHz 162672 GHz -15.38 dBm -10.31d8
230.000 kHz 2.000 kHz 1.62683 GHz -41.59 dém 528
575.000 kHz 3.000 kHz 162713 GHz -50.36 dBm -37.35 dB
j ] Ready 4

Middle Channel / 12SC0 / QPSK
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CF 1.6435 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 19.11 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-1.000 MHz H: 3.000 kHz 1. 1 GHz -73.58 dB -41.46 dB
575.000 k 3.000 kHz 1.64327 GHz -24.05 d&
-230.000 kHz 164338 GHz 2 di -10.92 d8
115.000 kHz 1,64362 GHz 344848 -.48d8
230.000 kHz 1.64373 GHz 63.44d8 6.44 do.
575.000 kHz 164423 GHz _54.34 dBm 95 184 dB
-
L JL J Ready

Highest Channel / 12SC0 / QPSK

N/A

Spectrum 7
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CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 19.29 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
v T T Y 1 7y T e T
- 575 Hz 1,65 iz - m 7316
575.000 k ¥ 3.000 kiiz 1.66016 GHz -40.19 dém 50.48 dB
-230.000 k 3.000 kHz 1.66028 GHz -15.87 dém -35.16 d
115.000 kHz 3.000 kz 6 -19.30 dBm
230.000 kHz 3.000 kHz 660! -44.36 dem
575.000 kHz 3.000 khiz 166101 GHz -53.39 dém
i Ready
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG461108

Conducted Spurious Emission

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK
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Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. |
30.000 MHz 1.626 GHz
1.627 GHz 18.000
)i

Frequency | Powerabs | ALimit |
100.000 kHz 1.08633 GHz -46.21 dBm -33.21d8
2 100.000 kHz 6.75380 2 -41,10 dém = 10 d8
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Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit |
30.000 MHz 1.643 GHz 100.000 kHz 1.64214 GHz -34.56 dém -21,56 dB
1.644 GHz 18.000 GHz 100.000 kHz 1.64487 GHz -38.18 dém -25.18 d8
— —
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Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
30.000 MHz 1.660 GHz 100.000 kHz 1.65904 GHz -37.87 dBm
1.661 GHz 18.000 GHz 100.000 kHz 1.66177 GHz -35.85 dBm
— - —
[ ) | Measuring...  WRRRALANN W6 4

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanroncas. FCC RADIO TEST REPORT Report No. : FG461108

Emission limits for protection of aeronautical service

Band 255

Carrier off

Spectrum :_n_:
Ref Level -10.00 dom__Offset 11.90 d& Mode Sweep
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20

-30 dBm—
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Start 1.559 GHz 105 pts Stop 1.61 GHz

Range Up | RBW | Frequency | __Ppowerabs | ALimit |
1.610 GHz 1.000 MHz 1.60053 GHz -73.53 dém -23.53 db
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TEL : 886-3-327-0868 Page Number : A2-18 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

B255 L CH 1626.6MHz Broadband

Measured Measured
(Is(ﬁf) Modulation | SC Setting Co\r}gll:l c;ted (Gd%':; 5;';\;2 ( dBrI_r:m;I[Hz) A(I&g'; i Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.06 8.50 -43.56 -40.00 -3.56 Pass
3.75 BPSK 1SC47 -52.56 8.50 -44.06 -40.00 -4.06 Pass
3.75 QPSK 1SCO -52.09 8.50 -43.59 -40.00 -3.59 Pass
3.75 QPSK 1SC47 -52.50 8.50 -44.00 -40.00 -4.00 Pass
15 BPSK 1SCO0 -51.62 8.50 -43.12 -40.00 -3.12 Pass
15 BPSK 1SC11 -50.94 8.50 -42.44 -40.00 -2.44 Pass
15 QPSK 1SCO -50.78 8.50 -42.28 -40.00 -2.28 Pass
15 QPSK 1SC11 -51.15 8.50 -42.65 -40.00 -2.65 Pass
15 QPSK 3SC0 -50.43 8.50 -41.93 -40.00 -1.93 Pass
15 QPSK 3SC9 -50.97 8.50 -42.47 -40.00 -2.47 Pass
15 QPSK 6SCO0 -50.09 8.50 -41.59 -40.00 -1.59 Pass
15 QPSK 6SC6 -52.51 8.50 -44.01 -40.00 -4.01 Pass
15 QPSK 12SC0 -53.69 8.50 -45.19 -40.00 -5.19 Pass

B255 M CH 1643.5MHz Broadband

Measured Measured

(ls(ﬁf) Modulation | SC Setting Co\r}gllij <(:ated 8??:3 E;EZ ( dBrI_r:;R;I[Hz) A(IaiB")] E Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -53.27 8.50 -44.77 -40.00 -4.77 Pass
3.75 BPSK 1SC47 -53.34 8.50 -44.84 -40.00 -4.84 Pass
3.75 QPSK 1SCO0 -53.34 8.50 -44.84 -40.00 -4.84 Pass
3.75 QPSK 1SC47 -52.88 8.50 -44.38 -40.00 -4.38 Pass
15 BPSK 1SCO0 -51.10 8.50 -42.60 -40.00 -2.60 Pass
15 BPSK 1SC11 -51.70 8.50 -43.20 -40.00 -3.20 Pass
15 QPSK 1SCO0 -51.28 8.50 -42.78 -40.00 -2.78 Pass
15 QPSK 1SC11 -51.41 8.50 -42.91 -40.00 -2.91 Pass
15 QPSK 3SC0 -50.37 8.50 -41.87 -40.00 -1.87 Pass
15 QPSK 3SC9 -50.78 8.50 -42.28 -40.00 -2.28 Pass
15 QPSK 6SCO0 -50.36 8.50 -41.86 -40.00 -1.86 Pass
15 QPSK 6SC6 -50.54 8.50 -42.04 -40.00 -2.04 Pass
15 QPSK 12SC0 -53.15 8.50 -44.65 -40.00 -4.65 Pass
TEL : 886-3-327-0868 Page Number 1 A2-19 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

B255 H CH 1660.4MHz Broadband
Measured Measured
SCS : . Conducted Gain EIRP Limt A Limit
(kHz) Modulation | SC Setting Value (dBi) Value (dBm/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.66 8.50 -44.16 -40.00 -4.16 Pass
3.75 BPSK 1SC47 -52.63 8.50 -44.13 -40.00 -4.13 Pass
3.75 QPSK 1SCO -52.86 8.50 -44.36 -40.00 -4.36 Pass
3.75 QPSK 1SC47 -52.59 8.50 -44.09 -40.00 -4.09 Pass
15 BPSK 1SCO -50.17 8.50 -41.67 -40.00 -1.67 Pass
15 BPSK 1SC11 -50.31 8.50 -41.81 -40.00 -1.81 Pass
15 QPSK 1SCO -49.55 8.50 -41.05 -40.00 -1.05 Pass
15 QPSK 1SC11 -49.78 8.50 -41.28 -40.00 -1.28 Pass
15 QPSK 3SCO -48.83 8.50 -40.33 -40.00 -0.33 Pass
15 QPSK 3SC9 -48.10 8.50 -39.60 -40.00 0.40 Fail
15 QPSK 6SCO -49.45 8.50 -40.95 -40.00 -0.95 Pass
15 QPSK 6SC6 -50.11 8.50 -41.61 -40.00 -1.61 Pass
15 QPSK 12SCO0 -50.08 8.50 -41.58 -40.00 -1.58 Pass
Zoom in - Trace average Verify
Measured Measured
SCS ' . Conducted | Gain EIRP Limt ALimit
Modulation| SC Setting : Test Result
(kHz) Value (dBi) Value (dBm/MHz) (dB)
(dBm/MHz) (dBm/MHz)
15 QPSK 3SC9 -49.88 8.50 -41.38 -40.00 -1.38 Pass

Remark: The max hold trace is used initially. If the result of the max hold trace fails, then the plot will be

zoomed in on the frequency with the worst signal, and the average trace will be used.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

B255 L CH 1626.6MHz Discrete

Measured Measured
(IS(CH:E) Modulation | SC Setting Co\r}glfged (Gd%':; \%ﬁz ( dBI;ri:/nktHz) A(Iag'; i Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -55.88 8.50 -47.38 -50.00 2.62 Fail
3.75 BPSK 1SC47 -57.05 8.50 -48.55 -50.00 1.45 Fail
3.75 QPSK 1SCO -565.27 8.50 -46.77 -50.00 3.23 Fail
3.75 QPSK 1SC47 -56.25 8.50 -47.75 -50.00 2.25 Fail
15 BPSK 1SCO -57.66 8.50 -49.16 -50.00 0.84 Fail
15 BPSK 1SC11 -56.99 8.50 -48.49 -50.00 1.51 Fail
15 QPSK 1SCO0 -56.91 8.50 -48.41 -50.00 1.59 Fail
15 QPSK 1SC11 -55.52 8.50 -47.02 -50.00 2.98 Fail
15 QPSK 3SCo0 -58.06 8.50 -49.56 -50.00 0.44 Fail
15 QPSK 3SC9 -58.01 8.50 -49.51 -50.00 0.49 Fail
15 QPSK 6SCO0 -57.50 8.50 -49.00 -50.00 1.00 Fail
15 QPSK 6SC6 -57.85 8.50 -49.35 -50.00 0.65 Fail
15 QPSK 12SC0 -59.86 8.50 -51.36 -50.00 -1.36 Pass
Zoom in - RBW 1kHz Verify
Measured Measured
(iﬁg) Modulation | SC Setting Co\'}gll:;ted 8??:3 \E::ﬁ: ( dBl;ri:/nktHz) A(Ic;gr; I Test Result

(dBm/kHz) (dBm/kHz)
3.75 BPSK 1SCO0 -64.21 8.50 -55.71 -50.00 -5.71 Pass
3.75 BPSK 1SC47 -65.13 8.50 -56.63 -50.00 -6.63 Pass
3.75 QPSK 1SCO0 -65.49 8.50 -56.99 -50.00 -6.99 Pass
3.75 QPSK 1SC47 -65.30 8.50 -56.80 -50.00 -6.80 Pass
15 BPSK 1SCO -65.66 8.50 -57.16 -50.00 -7.16 Pass
15 BPSK 1SC11 -66.79 8.50 -58.29 -50.00 -8.29 Pass
15 QPSK 1SCO -66.41 8.50 -57.91 -50.00 -7.91 Pass
15 QPSK 1SC11 -65.88 8.50 -57.38 -50.00 -7.38 Pass
15 QPSK 3SC0 -69.61 8.50 -61.11 -50.00 -11.11 Pass
15 QPSK 3SC9 -70.91 8.50 -62.41 -50.00 -12.41 Pass
15 QPSK 6SCO -71.14 8.50 -62.64 -50.00 -12.64 Pass
15 QPSK 6SC6 -72.84 8.50 -64.34 -50.00 -14.34 Pass
15 QPSK 12SC0 - 8.50 - - - Pass
TEL : 886-3-327-0868 Page Number 1 A2-21 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

B255 M CH 1643.5MHz Discrete

Measured Measured
(IS(CH:E) Modulation | SC Setting Co\r}glfged (Gd%':; \%ﬁz ( dBI;ri:/nktHz) A(Iag'; i Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -59.74 8.50 -51.24 -50.00 -1.24 Pass
3.75 BPSK 1SC47 -59.39 8.50 -50.89 -50.00 -0.89 Pass
3.75 QPSK 1SCO -59.80 8.50 -51.30 -50.00 -1.30 Pass
3.75 QPSK 1SC47 -60.24 8.50 -51.74 -50.00 -1.74 Pass
15 BPSK 1SCO -59.69 8.50 -51.19 -50.00 -1.19 Pass
15 BPSK 1SC11 -57.21 8.50 -48.71 -50.00 1.29 Fail
15 QPSK 1SCO0 -58.14 8.50 -49.64 -50.00 0.36 Fail
15 QPSK 1SC11 -57.90 8.50 -49.40 -50.00 0.60 Fail
15 QPSK 3SCo0 -57.84 8.50 -49.34 -50.00 0.66 Fail
15 QPSK 3SC9 -58.49 8.50 -49.99 -50.00 0.01 Fail
15 QPSK 6SCO0 -57.32 8.50 -48.82 -50.00 1.18 Fail
15 QPSK 6SC6 -56.92 8.50 -48.42 -50.00 1.58 Fail
15 QPSK 12SC0 -60.47 8.50 -51.97 -50.00 -1.97 Pass
Zoom in - RBW 1kHz Verify
Measured Measured
(iﬁg) Modulation | SC Setting Co\'}gll:;ted 8??:3 \E::ﬁ: ( dBl;ri:/nktHz) A(Ic;gr; I Test Result

(dBm/kHz) (dBm/kHz)
3.75 BPSK 1SCO0 - 8.50 - - - Pass
3.75 BPSK 1SC47 - 8.50 - - - Pass
3.75 QPSK 1SCO0 - 8.50 - - - Pass
3.75 QPSK 1SC47 - 8.50 - - - Pass
15 BPSK 1SCO - 8.50 - - - Pass
15 BPSK 1SC11 -75.79 8.50 -67.29 -50.00 -17.29 Pass
15 QPSK 1SCO -75.81 8.50 -67.31 -50.00 -17.31 Pass
15 QPSK 1SC11 -75.51 8.50 -67.01 -50.00 -17.01 Pass
15 QPSK 3SC0 -76.01 8.50 -67.51 -50.00 -17.51 Pass
15 QPSK 3SC9 -75.20 8.50 -66.70 -50.00 -16.70 Pass
15 QPSK 6SCO -75.83 8.50 -67.33 -50.00 -17.33 Pass
15 QPSK 6SC6 -76.40 8.50 -67.90 -50.00 -17.90 Pass
15 QPSK 12SC0 - 8.50 - - - Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461108

B255 H CH 1660.4MHz Discrete
Measured Measured
(?(CH:% Modulation | SC Setting Co\r}gll:jc;ted (Gdzglr; 5;';2 ( dBIFri:/nktHz) A(I&:Bn; E Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -58.96 8.50 -50.46 -50.00 -0.46 Pass
3.75 BPSK 1SC47 -59.48 8.50 -50.98 -50.00 -0.98 Pass
3.75 QPSK 1SCO0 -59.00 8.50 -50.50 -50.00 -0.50 Pass
3.75 QPSK 1SC47 -58.95 8.50 -50.45 -50.00 -0.45 Pass
15 BPSK 1SCO0 -57.09 8.50 -48.59 -50.00 1.41 Fail
15 BPSK 1SC11 -57.79 8.50 -49.29 -50.00 0.71 Fail
15 QPSK 1SCO -57.03 8.50 -48.53 -50.00 1.47 Fail
15 QPSK 1SC11 -55.73 8.50 -47.23 -50.00 2.77 Fail
15 QPSK 3SCo0 -57.26 8.50 -48.76 -50.00 1.24 Fail
15 QPSK 3SC9 -56.94 8.50 -48.44 -50.00 1.56 Fail
15 QPSK 6SCO0 -57.44 8.50 -48.94 -50.00 1.06 Fail
15 QPSK 6SC6 -57.94 8.50 -49.44 -50.00 0.56 Fail
15 QPSK 12SC0 -58.39 8.50 -49.89 -50.00 0.11 Fail
Zoom in - RBW 1kHz Verify
Measured Measured
(?(Sg) Modulation | SC Setting Co\'}gll:;ted 8??:3 E;EZ ( dBI;rilr/nI:Hz) A(Iag E Test Result
(dBm/kHz) (dBm/kHz)
3.75 BPSK 1SCO0 - 8.50 - - - Pass
3.75 BPSK 1SC47 - 8.50 - - - Pass
3.75 QPSK 1SCO0 - 8.50 - - - Pass
3.75 QPSK 1SC47 - 8.50 - - - Pass
15 BPSK 1SCO -74.46 8.50 -65.96 -50.00 -15.96 Pass
15 BPSK 1SC11 -74.37 8.50 -65.87 -50.00 -15.87 Pass
15 QPSK 1SCO -73.94 8.50 -65.44 -50.00 -15.44 Pass
15 QPSK 1SC11 -74.51 8.50 -66.01 -50.00 -16.01 Pass
15 QPSK 3SC0 -74.58 8.50 -66.08 -50.00 -16.08 Pass
15 QPSK 3SC9 -74.31 8.50 -65.81 -50.00 -15.81 Pass
15 QPSK 6SCO0 -74.90 8.50 -66.40 -50.00 -16.40 Pass
15 QPSK 6SC6 -74.52 8.50 -66.02 -50.00 -16.02 Pass
15 QPSK 12SC0 -75.49 8.50 -66.99 -50.00 -16.99 Pass

Remark: The RBW is set to 30 kHz initially. If the result of the RBW 30 kHz fails, then the plot will be zoomed

in on the frequency with the worst signal, and the RBW will be set to 1 kHz.
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SPORTON LAB.

Band 255 SCS 3.75kHz
BPSK
Lowest Channel / 1SC0 Broadband - Zoom in Verify

Lowest Channel / 1SC0 Broadband

Spectrum (‘E’]
Ref Level 0.00 dém _Offset_11.90 d& Mode_Auto Sweep
@1 Max

Limit Gheck PABS
Line _$§PURIOUS_} INE_ABS
10d
20 di
-30
-60 -
-70 df
-0 dBm—1—
90 di
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | _Powerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.57745 GHz 52,06 dém -12.06 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.90 dém -14.02 dB
— —
Bt
casuring...  REERIELD WG 4

L

Middle Channel / 1SC0 Broadband Middle Channel / 1SC0 Broadband - Zoom in Verify

Spectrum \"3]
Ref Level 0.00 dem _ Offset 11.90 d& Mode_Auto Sweep
(@1 Max

Limit §heck PABS
Line _§PURIOUS_} INE_ABS.

OUS_LINE_ABS

-90

Start 1.559 GHz 202 pts Stop 1.61 GHz

Spurious Emissions

Range Low |
1.559 GHz
1.605 GHz

ALimit |
-13.27d8
-15.30 d8

Power Abs |
-53.27 dm
-54.94 dBm

Frequency |
1.59976 GHz
1.60807 GHz

— —-
T )

RBW. |
1.000 MHz
1.000 MHz

Range Up |
1.605 GHz
1.610 GHz

4

I\

Highest Channel / 1SC0 Broadband Highest Channel / 1SC0 Broadband - Zoom in Verify

Spectrum \"{P
Ref Level 0.00 dém  Offset 11.90 d8 Mode Auto Sweep
@1 Max

Limit Gheck PABS
Line _$PURIOUS_|INE_ABS.
.20 d
-30 di
S_LINE_ABS_
50 db
.60 d -
70
-80 df
-90 df
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |
1.550 GHz 1.605 GHz 1.000 MHz 1.59794 GHz -52.66 dBm
1.605 GHz 1.610 GHz 1.000 MHz 1.60802 GHz -53.62 drm
M ng...
casuring...  URRLIELD WG 4
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Lowest Channel / 1SC47 Broadband

Lowest Channel / 1SC47 Broadband - Zoom in Verify

Spectrum "‘v‘?]
Ref Level 0.00 dem _ Offset 11.90 d& Mode_Auto Sweep
(@1 Max

Limit Gheck PABS
Line _$PURIOUS_) INE_ABS
-10
20 di
-30
SPURIOUS_LINE_ABS
-50
-60
70
-80
-90
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.57790 GHz -52,56 dem -12.56 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.98 dBm -14.10 dB
— ——
L )i | Measuring...  ERRRANNAD W6 4

.DEC.

Middle Channel / 1SC47 Broadband

Middle Channel / 1SC47 Broadband - Zoom in Verify

Spectrum @]
Ref Level 0.00 dem __ Offset 11.90 d& Mode Auto Sweep
(@1 Max

Limit Gheck
Line _§PURIOUS_} INE_ABS
0
20 d
-30
40
PURIOUS_LINE_ABS
-50
-60
-70
-60
-90 d
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit |
1.550 GHz 1.605 GHz 1.000 MHz 1.60113 GHz -53.34 dBm -13.34d8
1.608 GHz 1.610 GHz 1.000 MHz 1.60802 GHz -55.02 dem -15.14 d8
— _—
)  Measuring...  WRERSRERD W6 4

.DEC.

Highest Channel / 1SC47 Broadband

Highest Channel / 1SC47 Broadband - Zoom in Verify

Spectrum o
Ref Level 0.00 dém _Offset 11,90 d& Mode Auto Sweep
@1 tax

Limit Gheck
Line _$PURIOUS_|INE_ABS.
-10 di
-20
-30 dt
IRIGUS_(TNE_AB
-50
60 di
-70
.80 di
.90 di
Start 1.559 GHz 202 pts SlnE 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.55923 GHz -52.63 dem -12.63 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.63 dBm -13.75 dB
— —
M ng...
easuring. W we 4

JL
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Lowest Channel / 1SCO Discrete

Lowest Channel / 1SCO Discrete - Zoom in Verify

Spectrum

(=)

Ref Level 0.00 dam__ Offset 11.90 d& Mode Sweep

(=

Spectrum
Ref Level 0.00 dem _ Offset 11.90 d Mode Sweep

Limit §heck m1[1] 55.88 dBm| Limit Gheck MI[1] 64.21 dBm|
Line _§PURIOUS_) INE_ABS 1.5775450 GHz| Line _§PURIOUS_} INE_ABS 1.5775460 GHz|
-10
-20 di 20 d
-30 7 30 df
A
40 7 40 d
/
0.
Y BURL
. [ -
2 - 7y P UV W Y p Y %% I
-70 70 ] ri
-80 [EORCT SRS OTYINN ) e 1 skl Aj theg by o b bl abe g LNt it & erm
90 d
-90 di
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions CF 1.577545 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57755 GHz -55.88 dem -5.88 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.605 GH2 1.610 GHz 30.000 kHz 1.60505 GHz -62.31 dBm -12.56 d8 1.577 GH2 1.578 GHz 1.000 kHz 1.57755 GHz -64.21 dBm -14.21 dB
— — - T —]
L )i Measuring... wo ) L J{ | Measuring.. WRRRANAND WO J

Middle Channel / 1SCO Discrete

Middle Channel / 1SCO Discrete - Zoom in Verify

Spectrum

(=)

Ref Level 0.00 dam__ Offset 11.90 d& Mode Sweep

@1 Max

Limit gheck
Line _§PURIOUS_} INE_ABS
10 d
20 d
-30 /
#-
-40
/
EOAD e
PURIOL
RS e ey ; TRV e : e |
-70
-80
-90 d
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | _Powerabs | ALimit |
1.550 GHz 1.605 GHz 30.000 kHz 1.59716 GHz -59.74 dBm 74 dB
1.608 GHz 1.610 GHz 30.000 kHz 1.60805 GHz -61,26 dBm -11.51 d8
L I Measuring...  RRRLLNLD WG 4

Highest Channel / 1

SCO0 Discrete

Highest Channel / 1SC0 Discrete - Zoom in Verify

Spectrum

=)

Ref Level 1.00 dm__ Offset 11.90 d& Mode Sweep

Line _§PURIOUS_} INE_ABS,

-70
-80
.90 di
Start 1.559 GHz 3400 &S ElnE 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.56177 GHz -58.96 dem -8.96 d&
1.605 GH2 1.610 GHz 30.000 kHz 1.60502 GHz -60.10 dBm -10.21 dB
-—
L )i Measuring...  LUbLLLED WG 4
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Lowest Channel / 1SC47 Discrete

Lowest Channel / 1SC47 Discrete - Zoom in Verify

(=)

(=

Spectrum

Spectrum
Ref Level 0.00 dem _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11.90 d Mode Sweep
Limit Gheck mi[1] 57.05 dBm| Limit Gheck M1[1] 65.13 dBm|
Line _§PURIOUS_) INE_ABS 1.5780700 GHz| Line _§PURIOUS_} INE_ABS 1.5780580 GHz|
-10
20 dt -20 df
-30 7 -30d
A
40 7 40 d
/
£0 .
PURIOUS_,
Y
ik L e FTRPPRRPR I ROPP I TR IEARPTBRTN W T Ve e 60
-70 70 1
. J‘
-80 PRIT T T RTTVOTRY. P PPN UL T " FIRPRPTUR A | T SRR TIY Y A
¥ ¥
-90
-90 di
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions CF 1.57807 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | _Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57807 GHz -57.05 dem -7.05 d8 Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.605 GHz 1.610 GHz 30.000 kHz 1.60543 GHz -59.11 dBm -11.16 d8 1.578 GHz 1.579 GHz 1.000 kHz 1.57806 GHz -65.13 dBm -15.13 dB
g T -
L JU Measuring... 4 L JU Measuring... W p
A B Date: 20.DE 4 16:19:

Middle Channel / 1SC47 Discrete

Spectrum

Ref Level 0.00 d8m  Offset 11.90 d8 Mode Sweep
@1 Max
Limit Gheck
204
-30 ~
#-
-40
/
EOAD e
;60 di TR Y BT e b B v v 5 -
-70
-80
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
1.559 GH2 1.605 GHz 30.000 kHz 1.59158 GHz -59.39 dém -9.39 d&
1.605 GHz 1.610 GHz 30.000 kHz 1.60501 GHz -61.71 dBm -11.75 d8
r X Measuring... QRLRLANND W 4
Highest Channel / 1SC47 Discrete Highest Channel / 1SC47 Discrete - Zoom in Verify
Spectrum oo
Ref Level 0.00 d8m  Offset 11.90 d8 Mode Sweep
Limit Gheck ES
-20
-30 4
#:
-40 -
7
R g = i -
-70 d
a0
%
Start 1.559 GHz 3400 pts ElnE 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.56628 GHz -59.48 dem -9.48 d&
1.605 GH2 1.610 GHz 30.000 kHz 1.60502 GHz -61,49 dem -11.60 d8
SXEN -
L I Measuring...  LULLLLOED WG 4
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SPORTON LAB.

Band 255 SCS 3.75kHz

QPSK

Lowest Channel / 1SC0 Broadband Lowest Channel / 1SC0 Broadband - Zoom in Verify

)

-
Spectrum
Ref Level 0.00 d8m _ Offset 11.90 d8 Mode Auto Sweep

@1 Max

Limit Jhack [
Line _$PURIOUS_| INE_ABS |
10 di

20 df

-50 dém -

50

-70 d

-80 dBm

-90 di

Start 1.559 GHz

202 pts.

Stop 1.61 GHz

Spurious Emissions

Range Low | Range Up

RBW. |

Frequency |

Powier Abs

| ALimit |

1.559 GHz
1.605 GHz

1.605 GHz
1.610 GHz

1.000 MHz
1.000 MHz

1.57745 GHz
1.60502 GHz

-52,00 dem
-53.98 dém

2.09 dB
-14.10 d8

— —
Measuring...  QRRRAANNS WO 4

Middle Channel / 1SC0 Broadband

Middle Channel / 1SC0 Broadband - Zoom in Verify

Spectrum

Ref Level 0.00 dam__ Offset 11.90 d&

Mode_Auto Sweep

(@1 Max

Limit Jhack [
Line _$PURIOUS_) INE_ABS |
10 di

20 di

-a0

-50 dBm

50

70

-80 dBm

-90 d

Start 1.559 GHz 202 pts Stop 1.61 GHz
Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.60295 GHz -53.34 dBém -13.34 dB
1.605 GHz 1.610 GHz 1.000 MH2 1.60502 GHz -55.01 dém -15.13 dB
Measuring... nnunl: 4
Highest Channel / 1SC0 Broadband Highest Channel / 1SC0 Broadband - Zoom in Verify

Mode Auto Sweep

Spectrum
Ref Level 0.00 dém  Offset 11.90 d8
@1 Max

heck

2 _$PURIOUS_) INE_ABS_|

-80 dBm

-90 d

Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  atimit |
1.559 GHz 1.605 GHz 1.000 MH2z 1.60250 GHz -52.86 dem -12.86 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.56 dBm -13.68 dB
Measuring... I i ve 4

Lowest Channel / 1SC47 Broadband

Lowest Channel / 1SC47 Broadband - Zoom in Verify
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Spectrum

Ref Level 0.00 dem

Offset 11,90 d8

Mode Auto Sweep

@1 Max

heck
GPURIOUS,

Limit g

INE_ABS.

Line
-10

S_LINE_ABS

-80

-90 di

Start 1.559 GHz

202 pts

Stop 1.61 GHz

Spurious Emissions

Range Up |

RB!

W | Frequency |

Power Abs |

ALimit |

Range Low |
1.559 GHz
1.605 GHz

1.605 GHz
1.610 GHz

1.000 MHz
1.000 MHz

1.60250 GHz
1.60502 GHz -5

-52,50 dem

-12.50 dB

4,12 dBm -14.24 dB

L L

Measuring...

b v i

Middle Channel / 1SC47 Broadband

Middle Channel / 1SC47 Broadband - Zoom in Verify

(=)

Spectrum
Ref Level 0.00 d8m  Offset 11.90 d8 Mode Auto Sweep
(@1 Max

Limit qheck

Line _$PURIOUS_} INE_ABS
20 d
-30

S_LINE_ABS_

-70
-80
-90 di
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
RangeUp | RBW. | Frequency | __Powerabs | ALimit |
1.605 GHz 1.000 MHz 1.60477 GHz -52,88 dBm -12.88 d8
1.610 GHz 1.000 MHz 1.60502 GHz 0 dém 82 dB
Measuring... ) 4

Highest Channel / 1SC47 Broadband

Highest Channel / 1SC47 Broadband - Zoom in Verify

&)

Spectrum
Ref Level 0.00 d8m _ Offset 11.90 d8 Mode Auto Sweep
(@1 Max
Limit §heck S
Line _$PURIOUS_|INE_ABS.
-20
-30
-50 s
60 di
-70 d
.80 di
.90 di
Start 1.559 GHz 202 pts ElnE 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.55923 GHz -52.59 dem -12.59 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz 0 dem -14.02 dB
—
L I Measuring... MUALLILLD WG 4
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SPORTON LAB.

Lowest Channel / 1SCO Discrete - Zoom in Verify

Lowest Channel / 1SCO Discrete
(=)

(=)

Spectrum

Spectrum
Ref Level 0.00 dem _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11.90 d Mode Sweep
Limit §heck m1[1] 55.27 dBm| Limit Gheck mi[1] 65.49 dBm|
Line _§PURIOUS_) INE_ABS 1.5775450 GHz| Line _§PURIOUS_} INE_ABS 1.5775450 GHz|
-10 -10
-20 di 20 d
=0 7 30 d
A
40 7 40 d
/
£0 .
PURIOUS_LTN T
B T Y =
I
WP T BT PP T R Y PO W Y YR T ] TN ¥ YO T 60
* o cha
70
70 |
-80 s by Lothlup o ot A Jeglasd ../J whl Lot Mo i v ok nno gt Aol i
-90
-90 di
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions CF 1.577545 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57755 GHz -55.27 dém -5.27 d Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.605 GHz 1.610 GHz 30.000 kHz 1.60502 GHz -61.39 dBm -11.50 d8 1.577 GHz 1.578 GHz 1.000 kHz 1.57755 GHz -65.49 dBm -15,49 dB
g T -
L I , Measuring... il L e 4 L JU | Measuring... e 7
D DE Date: 20.DE 3 16:26:1

Middle Channel / 1SCO0 Discrete

Spectrum v
Ref Level 0.00 dem __ Offset 11.90 d& Mode Sweep

@1 Max
Limit §heck
BPURIOUS_) INI

ABS.

Line
10 di

20 di

-30
#-

-40
/

£ Ao

r ) eI

-60

-70

-80

-90 di

Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions

Rangelow | Rangeup | RBW. | Frequency
1.550 GHz 1.605 GHz 30.000 kHz 1.57128 GHz
1.608 GHz 1.610 GHz 30.000 kHz 1.60504 GHz

Measuring...

| __Ppowerabs | ALimit |

L L

Highest Channel / 1SCO0 Discrete Highest Channel / 1SCO0 Discrete - Zoom in Verify

Spectrum
Ref Level 0.00 dm _Offset 11,90 d& Mode Sweep

Limit Gheck 5S

Line _§PURIOUS_} INE_ABS
-20
-30 7

#:
-40 -
,/

-70 d

.80 di

.90 di

Start 1.559 GHz 3400 pts ElnE 1.61 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.56591 GHz -59.00 dem -9.00 d&
1.605 GH2 1.610 GHz 30.000 kHz 1.60501 GHz -61.22 dBm -11.26 dB
—
[ )i ) Measuring...  EEERNINNS WG 4
ate: 23.DEC.202
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SPORTON LAB.

Lowest Channel / 1SC47 Discrete - Zoom in Verify

Lowest Channel / 1SC47 Discrete
(=)

Spectrum

(=)

Spectrum
Ref Level 0.00 dem _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11.90 d Mode Sweep
Limit §heck M1[1] 56.25 dBm)| Limit §heck mif1] 65.30 dBm)|
Line _§PURIOUS_) INE_ABS 1.5780550 GHz| Line _§PURIOUS_} INE_ABS 1.5780590 GHz|
-10
20 dt -20 df
-0 7 -30 d
A
404d 7 40 d
/
£0 .
PURIOUS
T Y
60 PRIV Pt FTRpPy 8 1R FRRR YN W WP Py g Ty e | 60 i
-70 |
70 “1
-80 biihunitlh TN PRI RN N eyl o b dubinds il bl " gl
-90
-90 di
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions GF 1.578055 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57806 GHz -56.25 dem -6.25 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.605 GHz 1.610 GHz 30.000 kHz 1.60502 GHz -12.18 d8 1.578 GHz 1.579 GHz 1.000 kHz 1.57806 GHz -65.30 dBm -15.30 dB
g T -
L I Measuring... Ve 4 L JU Measuring... e 7
o -DE: 11 Date: 20.DE 4 16:38:

Middle Channel / 1SC47 Discrete

Spectrum

Ref Level 0.00 d8m  Offset 11.90 d8 Mode Sweep
@1 Max
Limit Gheck
o
-30 /
#-
-40
P
i
TV B AV T RO T PRI T =k YT T Y PTTT T -
-70
-80
Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.59160 GHz -10.24 d8
1.605 GHz 1.610 GHz 30.000 kHz 1.60501 GHz -12.38 d8
= s,
[ X Neasaring... oy 4
Highest Channel / 1SC47 Discrete - Zoom in Verify

Highest Channel / 1SC47 Discrete

=)

Spectrum

Ref Level 0.00 d8m  Offset 11.90 d8 Mode Sweep
Limit Gheck 5S
Line _$PURIOUS_|INE_ABS.

-20

30 -

#:
-40 -
7

PURIOUS_LINE_ABS_
SR i -
-70 d

-0 d

-90 d

Start 1.559 GHz 3400 pts ElnE 1.61 GHz
Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.59943 GHz -58.95 dem -8.95 d&
1.605 GH2 1.610 GHz 30.000 kHz 1.60508 GHz -60.50 dBm -10.89 dB
—
[ )i ) Measuring...  EEERNINNS WG 4
ate: 23.DEC.202
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Band 255 SCS 15kHz
BPSK

Lowest Channel / 1SC0 Broadband Lowest Channel / 1SC0 Broadband - Zoom in Verify

Spectrum (‘E’]
Ref Level 0.00 dém _Offset_11.90 d& Mode_Auto Sweep
@1 Max

Limit §heck PABS
Line _$PURIOUS_} INE_ABS.
-10 di

20 di

-60 -
-70 df
-0 dBm—1—
90 di
Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.56788 GHz -51.62 dém -11.62 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -52.84 dém -12.96 dB

—
Measuring...  QLLLLLLLD WO 4

L

Middle Channel / 1SC0 Broadband Middle Channel / 1SC0 Broadband - Zoom in Verify

Spectrum \"3]
Ref Level 0.00 dem _ Offset 11.90 d& Mode_Auto Sweep
(@1 Max

Limit Gheck PABS
Line _$PURIOUS_} INE_ABS
10
20 di
-30
SPURIOUS_LINE_ABS
50 -
-60 -
70
-80
-90
Start 1.559 GHz 202 pts Stop 1.61 GHz
Rangelow | Rangeup | RBW. | Frequency | _Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.58473 GHz 51,10 dém 11,10 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.94 dBm -15.06 dB

—
Measuring...  WRRRAALED WO 4

I\

Highest Channel / 1SC0 Broadband Highest Channel / 1SC0 Broadband - Zoom in Verify

Spectrum \"{P
Ref Level 0.00 dém  Offset 11.90 d8 Mode Auto Sweep
@1 Max

Limit §heck PABS
Line _$PURIOUS_} INE_ABS,

.60 d -
-70
-80 dif
-90 df
Start 1.559 GHz 202 pts Stop 1.61 GHz
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60 di -
-70
.80 di
.90 di
Start 1.559 GHz 202 pts SlnE 1.61 GHz
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Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.60158 GHz -50.11 dém -10.11d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.63 dBm -13.75 dB
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Lowest Channel / 12SCO0 Broadband

Lowest Channel / 12SC0 Broadband - Zoom in Verify
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Spectrum
Ref Level 0.00 dem _ Offset 11.90 d& Mode Auto Sweep
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Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.60477 GHz -53.69 dém -13.69 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.94 dBm -15.06 dB
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Middle Channel / 12SCO0 Broadband

Middle Channel / 12SC0 Broadband - Zoom in Verify
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Spectrum
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Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit |
1.550 GHz 1.605 GHz 1.000 MHz 1.58428 GHz -53.15 dBm -13.15d8
1.608 GHz 1.610 GHz 1.000 MHz 1.60802 GHz -55.15 dem -15.27 d8
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Highest Channel / 12SC0 Broadband

Highest Channel / 12SC0 Broadband - Zoom in Verify
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60 di
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Start 1.559 GHz 202 pts SlnE 1.61 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.60158 GHz -50.08 dem -10.08 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -53.79 dBm -13.91 dB
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Lowest Channel / 1SCO Discrete

Lowest Channel / 1SCO Discrete - Zoom in Verify
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Spectrum
Ref Level 0.00 dém __ Offset 11,90 d& Mode Sweep Ref Level 0.00 dm__Offset 11,90 d8 Mode Sweep
Limit gheck PAES mi[1] -56.91 dBm| Limit §heck mi1] 66.41 dBm)|
Line _§PURIOUS_) INE_ABS PABS 1.5775750 GHz| Line _§PURIOUS_} INE_ABS 1.5775860 GHz
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[Spurious Emissions CF 1.577575 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57758 GHz -56.91 dem -6.91 Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60805 GHz -61.68 dBm -11.93 d8 1.577 GHz 1.578 GHz 1.000 kHz 1.57750 GHz -66.41 dBm 6.41 dB
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Middle Channel / 1SCO0 Discrete

Spectrum
Ref Level 0.00 dém _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11,90 d& Mode Sweep
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Limit gheck PABS MI[1] -58.14 dBm| Limit gheck M1[1] 75.81 dBm)|
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Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.58452 GHz -58.14 dem -8.14 d Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60510 GHz -62.59 dBm -13.05 d8 1.584 GHz 1.585 GHz 1.000 kHz 1.58472 GHz ~75.81 dem -25.81 dB
( )i Teossormor GLARRRRND W8 ) L U Measuring...  WRALLLNLD WG J
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Highest Channel / 1SC0 Discrete

Spectrum
Ref Level 1.77 dém _Offset 11,90 d& Mode Sweep Ref Level 1.77 dm__ Offset 11,90 d& Mode Sweep
itk a11] 57.03 dBm| treck 1] 73.94 dem)|
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Spurious Emissions CF 1.601423 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Spurious Emissions
1.550 GHz 1.605 GHz 30.000 kHz 1.60142 GHz -57.03 dBm -7.03 d8 Rangelow | Rangeup | RBW. 1 Frequency | _Powerabs | ALimit |
1.605 GHz 1.610 GHz 30.000 kHz 1.60831 GHz -60.53 dem -12.01 d8 1.601 GHz 1.602 GHz 1.000 kHz 1.60146 GHz -73.94 dm -23.94 dB
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Lowest Channel / 1SC11 Discrete

Lowest Channel / 1SC11 Discrete - Zoom in Verify
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Spectrum
Ref Level 0.00 dém __ Offset 11,90 d& Mode Sweep Ref Level 0.00 dm__Offset 11,90 d8 Mode Sweep
Limit §heck PABS M1[1] -55.52 dBm)| Limit Gheck PAB: M1[1] 65.88 dBm)|
Line _$PURIOUS_) INE_ABS. PABS 1.5780400 GHz| Line _$PURIOUS_)LINE_ABS. PABS 1.5780180 GHz|
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[Spurious Emissions CF 1.57804 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | _Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57804 GHz -55.52 dem -5.52.dB Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  auimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60514 GHz -58.66 dBm -9.35 dB 1.578 GHz 1.579 GHz 1.000 kHz 1.57802 GHz -65.88 dBm -15.88 dB
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Middle Channel / 1SC11 Discrete

Spectrum
Ref Level 0.00 dém _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11,90 d& Mode Sweep
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Limit gheck PABS mi[1] -57.90 dBm)| Limit Gheck M) 75.51 dBm|
Line _§PURIOUS_} INE_ABS PABS 1.5846700 GHz| Line _§PURIOUS_} INE_ABS 1.5849777 GHz
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Rangelow | Rangeup | RBW. | Frequency | __Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.58467 GHz -57.90 dem -7.90 d& Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60510 GHz -61.63 dBm -12.10 d8 1.584 GHz 1.585 GHz 1.000 kHz 1.58498 GHz 75,51 dem -25.51 dB
( )i Nessormor GENRRRRRD W8 ) L U Meosurnor GHERERNRD &8
Dat DE ) s i

Highest Channel / 1SC11 Discrete

Spectrum

Mode Sweep

Ref Level 0.00 dém__ Offset 11.90 d& Mode Sweep

Ref Level 0.00 dm _Offset 11,90 d&
CEn
Limit gheck M) 56.29 dBm| Limit Gheck mi1] 74.51 dem)|
Line _$PURIOUS_) INE_ABS. 1.6015880 GHz| Line _$PURIOUS_)INE_ABS 1.6012813 GHz|
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Spurious Emissions CF 1.601588 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Spurious Emissions
1.550 GHz 1.605 GHz 30.000 kHz 1.60157 GHz -55.73 dBm -5.73 dB Rangelow | Rangeup | RBW. 1 Frequency | _Powerabs | ALimit ||
1.605 GHz 1.610 GHz 30.000 kHz 1.60534 GHz -59.67 dem -11.29 dB 1.601 GHz 1.602 GHz 1.000 kHz 1.60128 GHz -74.51 dem -24.51 dB
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Lowest Channel / 3SCO0 Discrete

Lowest Channel / 3SCO0 Discrete - Zoom in Verify
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Spectrum
Ref Level 0.00 dém __ Offset 11,90 d& Mode Sweep Ref Level 0.00 dm__Offset 11,90 d8 Mode Sweep
Limit §heck PABS M1[1] -58.06 dBm)| Limit Gheck PAB: M1[1] 69.61 dBm)|
Line _$PURIOUS_) INE_ABS. PABS 1.5776950 GHz| Line _$PURIOUS_)LINE_ABS. PABS 1.5775841 GHz|
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Rangelow | Rangeup | RBW | Frequency | _Ppowerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57770 GHz -58.06 dem -8.06 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60805 GHz -60.65 dBm -10.90 d8 1.577 GHz 1.578 GHz 1.000 kHz 1.57758 GHz -69.61 dem
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Middle Channel / 3SCO0 Discrete

Spectrum
Ref Level 0.00 dém _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11,90 d& Mode Sweep
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Limit gheck PABS MI[1] -57.84 dBm| Limit gheck M) 76.01 dBm)|
Line _$PURIOUS_)INE_ABS PABS 1.5845500 GHz| Line _$PURIOUS_JINE_ABS. 1.5847718 GHz|
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Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.58455 GHz -57.84 dem -7.84 8 Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60805 GHz -60.82 dBm -11.08 d8 1.584 GHz 1.585 GHz 1.000 kHz 1.58477 GHz ~76.01 dem -26.01 dB
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Highest Channel / 3SC0 Discrete

Spectrum

Mode Sweep

Ref Level 0.00 dm _Offset 11,90 d& Mode Sweep Ref Level 0.00 dém__Offset 11,90 d&
CEn
Limit gheck Mi1] 57.26 dBm| Limit Gheck mi1] 74.58 dBm)|
Line _$PURIOUS_) INE_ABS. 1.6014830 GHz| Line _$PURIOUS_)INE_ABS 1.6015879 GHz|
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Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Spurious Emissions
1.550 GHz 1.605 GHz 30.000 kHz 1.60148 GHz -57.26 dBm -7.26 dB Rangelow | Rangeup | RBW. 1 Frequency | _Powerabs | ALimit
1.605 GHz 1.610 GHz 30.000 kHz 1.60523 GHz -61.07 dem -12.18 dB 1.601 GHz 1.602 GHz 1.000 kHz 1.60159 GHz 74,58 dm -24.58 dB
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Lowest Channel / 3S

C9 Discrete

Lowest Channel / 3SC9 Discrete - Zoom in Verify

Spectrum
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Ref Level 0.00 dem__ Offset 11.90 d8 Mode Sweep

Ref Level 0.00 dém __ Offset 11,90 d& Mode Sweep
Limit §heck PABS M1[1] -58.01 dBm)| Limit §heck mif1] 70.91 dém|
Line _$PURIOUS_) INE_ABS. PABS 1.5779500 GHz| Line _$PURIOUS_)LINE_ABS. PABS 1.5779150 GHz|
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|spurious Emissions CF 1.57795 GHz 1001 pts
Rangelow | Rangeup | RBW | Frequency | _Ppowerabs | ALimit |

1.559 GHz 1.605 GHz 30.000 kHz 1.57795 GHz -58.01 dm -8.01 e Rangelow | Rangeup | RBW | Frequency | Powerabs |
1.608 GHz 1.610 GHz 30.000 kHz 1.60802 GHz -62.14 dBm -12.25 d8 1.577 GHz 1.578 GHz 1.000 kHz 1.57792 GHz ~70.91 dem
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Middle Channel / 3SC9 Discrete

Spectrum
Ref Level 0.00 dém _ Offset 11.90 d& Mode Sweep Ref Level 0.00 dem _ Offset 11,90 d& Mode Sweep
(@1 Max (@1 Max
Limit §heck PABS m1[1] -58.49 dBm)| Limit Gheck M1[1] 75.20 dBm|
Line _$PURIOUS_)INE_ABS PABS 1.5847150 GHz| Line _$PURIOUS_JINE_ABS. 1.5849038 GHz|
0 df -10 di
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Rangelow | Rangeup | RBW. | Frequency | __Powerabs | ALimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.58471 GHz -58.49 dem -8.49 d Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
1.608 GHz 1.610 GHz 30.000 kHz 1.60523 GHz -60.62 dBm -11.74 d8 1.584 GHz 1.585 GHz 1.000 kHz 1.58490 GHz ~75.20 dBm -25,20 dB
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Highest Channel / 3SC9 Discrete

Spectrum

Ref Level 0.00 dam__ Offset 11.90 d& Mode Sweep

Ref Level 0.00 dém__ Offset 11.90 d& Mode Sweep

mi[1] 74.31 dBm|

CEn
Limit gheck Mi[1] 56.94 dBm| Limit Gheck
Line _$PURIOUS_) INE_ABS. 1.6015580 GHz| Line _$PURIOUS_)INE_ABS 1.6018327 GHz|
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Spurious Emissions CF 1.601558 GHz 1001 pts Span 1.0 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Spurious Emissions
1.550 GHz 1.605 GHz 30.000 kHz 1.60156 GHz -56.94 dBm -6.04 dB Rangelow | Rangeup | RBW. 1 Frequency |___Powerabs | ALimit |
1.605 GHz 1.610 GHz 30.000 kHz 1.60529 GHz -59.37 dem -10.78 dB 1.601 GHz 1.602 GHz 1.000 kHz 1.60183 GHz -74.31 dém -24.31 dB
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